

TECTUM ACOUSTICAL PERFORMANCE
SOUND ABSORPTION COEFFICIENTS

	125	250	500	1000	2000	4000	NRC	MOUNTING	TEST REPORT
TECTUM CLOUD PANELS									
Panel Type									
1½" Clouds	.44	.43	.33	.49	.66	.77	.50	E-400	A 75 - 89
1½" Clouds with 6" Fiberglass Backing	1.01	.89	1.06	.97	.93	1.13	.95	E-400	RAL - A86 - 96

Please click on the test number to view or download the actual test.